INtertek

Total Quality. Assured.

TEST REPORT

Applicant: RESIN PRO SRL Number: HKGH02965260
VIA XXV APRILE Z.I. SNC
g\ECOLA Date: Feb 01, 2023
-1TA -

Sample and Information provided by customer :

Item Name : EPOXY FOOD
Quantity . 1 piece

Job Reference No. : ITAH23000484

For and on behalf of :
Intertek Testing Services HK Ltd.
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Vice President
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INtertek

Total Quality. Assured.

TEST REPORT

Number: HKGH02965260

Conclusion:
The submitted sample was tested under the following requirements requested by the applicant, subject to the information

stated in the remark and attached page(s) for details :

Requirement Result
(1)  European Economic Community 1895/2005/EC Pass

- Specific Migration of BADGE, BFDGE and NOGE

Decision Rule(s):

When a statement of conformity to a specification or standard is provided on test report, the decision rule shall be applied. For details, please refer
to Intertek’s “Decision Rule Document” and is available on Intertek's website. https://intertekhk.qrd.by/decision-rule-doc..

If decision rule already inhered in the requested specification or standard, Intertek’s “Decision Rule Document” is not applicable and indication of “e”
was shown as above table.
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INtertek

Total Quality. Assured.

TEST REPORT

Number: HKGH02965260

Specific Migration of Bisphenol-A Diglycidyl Ether (BADGE), Bisphenol-F Diglycidyl Ether (BFDGE) and

Novolac Glycidyl Ether (NOGE) Test

Test Standard :

I. Test condition :

EN15136 : 2006 and EN13130-1 : 2004.

Agueous food simulant

Time

Temperature

2 hours

70°C

II. Testresult:

Result for sum of BADGE, BADGE.H,0, BADGE.2H,O

Tested Result (mg/kg)
component Migration | 3% (w/v) acetic
acid
1 <1
2" <1
3° <1
Limit (mg/kg) 9

Result for sum of BADGE.HCI, BADGE.2HCI, BADGE.H,0.HCI

Tested Result (mg/kg)
component Migration | 3% (w/v) acetic
acid
i <1
2" <1
3° <1
Limit (mg/kg) 1
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INtertek

Total Quality. Assured.

Result of BEDGE

TEST REPORT

Number :

Tested Result (mg/kg)
component Migration 3% (w/v) acetic
acid
i Not Detected
2" Not Detected
3° Not Detected
Limit (mg/kg) Not Detected
Result of NOGE
Tested Result (mg/kg)
component Migration 3% (w/v) acetic
acid
1% Not Detected
2" Not Detected
3° Not Detected
Limit (mg/kg) Not Detected

Remark :

Detection limt :
BFDGE = 0.05 mg/kg
NOGE = 0.05 mg/kg

HKGH02965260

As per client’s request, the above condition and food simulant were used for the test.

Component no.

Component description

1.

Transparent plastic

Date sample received : Jan 13, 2023
Testing period :Jan 13, 2023 to Jan 30, 2023
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End of report

This report is for the exclusive use of Intertek’s Client and is provided pursuant to the agreement between Intertek and its Client. Intertek's responsibility and liability
are limited to and subject to our standard Terms and Conditions which can be obtained at our website: htto.//www.intertek.com/terms/. Intertek assumes no liability
to any party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this report. Intertek is
responsible for all the information provided in the reports, except when information is provided by the Client or when the Client requires the item to be tested
acknowledging a deviation from specified conditions that can affect the validity of results.

The observations and test results in this report are relevant to the sample(s) tested and submitted by client. The report is not intended to be a recommendation for
any particular course of action, you are responsible for acting as you see fit on the basis of the report results. This report does not discharge or release you from
your legal obligations and duties to any other person. Only the Client is authorized to permit copying or distribution of this report and the report shall not be
reproduced except in full. Any use of the Intertek name or one of its marks for the sale or advertisement of the tested material, product or service must first be
approved in writing by Intertek. This report by itself does not imply that the material, product, or service is or has ever been under an Intertek certification program.
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